



GP1200-4N

Spare parts list for GP1200-4N			
Pos no	Reference no	English description	QTY
1	ZS.5.20	4N hand shank cover	1
2	ZS.5.21	4N hand shank	1
3	WJ.LD.003*161	screw ST3.5x16	4
4	DJ.KG.006	waterproof switch	1
5	XJ.PD.006	waterproof sealspacer	1
6	ZS.5.18	4N side cover	1
7	XJ.OX.103*15	O-type ring 103*1.5	1
8	WJ.LD.008*121内	hexagon socket screw M8x20	4
9	ZS.5.19	4N housing	1
10	WJ.KH.001	jump ring	1
11	ZS.6.12	fan	1
12	ZL.HG.003	motor aluminium rear cover	1
13	WJ.DP.005	corrugated gasket	1
14	XJ.OX.091*11	O-type ring 90*1	2
15	WJ.LD.005*150	outer-hexagonal M5x150	4
16	ZL.WK.001	motor aluminium outer casing	1
17	DJ.DL.004	self-adhesion ground electrode	1
18	WJ.LD.004*8	screw M4*8	1
19	WJ.DP.001	spring washer	1
20	QT.020		1
21	WJ.DP.002	spring washer	1
22	QT.DZ.006B	stator	1
23	WJ.ZC.002	bearing 6201 3z	1
24	WJ.ZZ.013	rotor	1
25	WJ.ZC.003	bearing 6202z	1
26	ZS.6.20	capacitance briquetting	1
27	DJ.DR.004	capacitance 16uf	1
28	WWJ.LD.004*131	screw ST3.9X16	2
29	ZS.6.19	cable pressing plate	1
30	XJ.FT.009	waterproof sheath	1
31	ZS.6.28	M22 nut	1
32	DJ.DL.006	power line	1
33	WJ.LM.005	lengthen nut M8x20	4
34	ZL.QG.002	front end housing GF96	1
35	ZS.5.22	4N pedestal	1
36	WJ.LD.004*113	screw ST4.2x113	2
37	XJ.QT.00501	Thrower	1
38	WJ.FLP.001	flange plate	1
39	XJ.OX.130*43	O-type ring 130*3.7	1
40	WJ.JJ.0041	mechanical seal	1
41	ZS.YL.H1195	impeller 119.5	1
42	钮威厂005	river diversion	1
43	钮威厂007	guide disk	1
44	XJ.OX.024*3	O-type ring 24*3	1
45	ZS.6.1	plastic pump head	1
46	XJ.OX.011*355	O-type ring 11.8*3.55	2
47	ZS.6.231	plastic knob	2
48	WJ.LD.08*35	hexagon socket screw M8x35	4

49	WJ.DP.00701	adjusting gasket 8*16*1	4
50	ZS.6.25	dust cap	2